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N48(40M)_DFT-s-OFDM_BPSK N48(40M)_DFT-s-
Edge_1RB_Right_Low_CH_CHP_PASS OFDM_QPSK_Edge_1RB_Right_Low_CH

Spectum
Sputos|

Aiten. 2068

Ref Lyl Offset 15.66 08
Ref Value 30.00 dBm

Span 860 kHz
Sweep 1.20 ms (1001 pts)
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N48(40M)_DFT-s-

N48(40M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH

OFDM_QPSK_Outer_Full_Low_CH_cHr_rAsS

Fras Run Freg Run
] o

Ref Lyl Offset 15.65 08

Scale/Div 10.0 B Ref Value 30.00 dBm

uideo BW 91.000 kHz' sp:
Sweep 280 ms (1001 pts)

N48(40M)_DFT-s-

N48(40M)_DFT-s-OFDM_BPSK
OFDM_BPSK_Edge_1RB_Left Mid_CH

Edge 1RB_Left Mid_CH_cHpP_PASS

Aiten. 1068
HPNO: Fast

L RefLvl Offset 1
scaisiDiv 10008 Ref Valus 30.00 dam

Start 3.500 GHz

Stop 3,750 GHz
48 Range Table

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-24111

Page Number 1 A1-33 of A38



samranis. FCC RF Test Report

Report No. :FG490417H

N48(40M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left Mid_CH

N48(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_Mid_CH

A Range

Scale/Div 10.0 48

Start 3.500 GHz
48 Range Table

N48(40M)_DFT-s-OFDM_QPSK
Edge 1RB_Left Mid_CH_cHP_rASS

Freg Run
o

Ref Lyl Offset 15.67 o8

Scale/Div 10.0 B Ref Value 30.00 dBm

2Video B 91.000 kHz*

N48(40M)_DFT-s-OFDM_BPSK
Edge_ 1RB_Right_Mid_CH_cHP_PASS

Aiten 108 Trig: Frea Fun e Freg 364
HPNO: Fast o 500500

Ref Lyl Offset 15.67 o8
Ref Value 30.00 dBm
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N48(40M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_Mid_CH

N48(40M)_DFT-s-
OFDM_BPSK_Outer_Full_Mid_CH

N48(40M)_DFT-s-OFDM_QPSK
_Edge 1RB_Right_Mid_CH_cHP_prAss

Scale/Div 10.0 B

2Video B 91.000 kHz*

N48(40M)_DFT-s-
OFDM_QPSK_Outer_Full_Mid_CH

Aiten. 2068

e

Stop 3.750 GHe|

Measure Trace
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N48(40M)_DFT-s- N48(40M)_DFT-s-OFDM_BPSK
OFDM_BPSK_Edge_1RB_Left_High_CH Edge_1RB_Left_High_CH_cHpP_PAss

Freg Run
o

Ref Lyl Offset 15.61 8
Scale/Div 10.0 B Ref Value 30.00 dBm

2Video B 91.000 kHz*

N48(40M)_DFT-s- N48(40M)_DFT-s-OFDM_QPSK
QPSK_Edge_1RB_Left_High CH

Edge 1RB_Left High_ CH_cHpP_pAss

Aiten. 1068
HPNO: Fast

A Range

Ref Lyl Offset 1

Scale/Div 10.0 48 Ref Value 30.00 dBm

Start 3.500 GHz
48 Range Table
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N48(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

Aifen: 268

N48(40M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High_CH

Spur_Range  Sart
T T

N48(40M) DFT-s-OFDM_BPSK
_Edge 1RB_Right High CH_cHP_rAss

Aiten. 1068
HPNO: Fast

Scale/Div 10.0 B

2Video B 91.000 kHz*

N48(40M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

T

Stop 3.750 GHe|

Measure Trace
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N48(40M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH
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Software Version: 23.06.1602

FR1 N77

Transmitter Conducted Output Power And EIRP, (Gt-Lc)=0.44dB

Bapd (ﬁﬁf) Ba?r\mzi;jth Arfen (';/:ﬁg) Modulation RB P%(wgrL(Jg éerg) (5:55) E({E;D
i 30 20 637334 3560.01 DFT-s-OFDM QPSK 1@1 22.2 22.64 0.1837
i 30 20 637334 3560.01 DFT-s-OFDM 16 QAM 1@1 21.59 22.03 0.1596
7 30 20 641666 3624.99 DFT-s-OFDM QPSK l1@1 22.19 22.63 0.1832
7 30 20 641666 3624.99 DFT-s-OFDM 16 QAM 1@1 21.66 22.1 0.1622
7 30 20 646000 3690 DFT-s-OFDM QPSK 1@1 22.21 22.65 0.1841
7 30 20 646000 3690 DFT-s-OFDM 16 QAM l1@1 21.56 22 0.1585
7 30 30 637668 3565.02 DFT-s-OFDM QPSK l1@1 22.39 22.83 0.1919
7 30 30 637668 3565.02 DFT-s-OFDM 16 QAM 1@1 21.54 21.98 0.1578
7 30 30 641666 3624.99 DFT-s-OFDM QPSK l1@1 22.34 22.78 0.1897
7 30 30 641666 3624.99 DFT-s-OFDM 16 QAM l1@1 21.62 22.06 0.1607
7 30 30 645666 3684.99 DFT-s-OFDM QPSK 1@1 22.25 22.69 0.1858
7 30 30 645666 3684.99 DFT-s-OFDM 16 QAM 1@1 21.7 22.14 0.1637
7 30 40 638000 3570 DFT-s-OFDM QPSK l1@1 22.25 22.69 0.1858
7 30 40 638000 3570 DFT-s-OFDM 16 QAM l1@1 21.88 22.32 0.1706
7 30 40 641666 3624.99 DFT-s-OFDM QPSK 1@1 22.32 22.76 0.1888
7 30 40 641666 3624.99 DFT-s-OFDM 16 QAM 1@1 21.74 22.18 0.1652
7 30 40 645332 3679.98 DFT-s-OFDM QPSK 1@1 22.26 22.7 0.1862
77 30 40 645332 3679.98 DFT-s-OFDM 16 QAM 1@1 21.9 22.34 0.1714
7 30 60 638668 3580.02 DFT-s-OFDM QPSK 1@1 22.29 22.73 0.1875
7 30 60 638668 3580.02 DFT-s-OFDM 16 QAM 1@1 21.42 21.86 0.1535
77 30 60 641666 3624.99 DFT-s-OFDM QPSK 1@1 22.29 22.73 0.1875
77 30 60 641666 3624.99 DFT-s-OFDM 16 QAM 1@1 21.28 21.72 0.1486
7 30 60 644666 3669.99 DFT-s-OFDM QPSK 1@1 22.17 22.61 0.1824
7 30 60 644666 3669.99 DFT-s-OFDM 16 QAM @1 21.35 21.79  0.1510
7 30 80 639334 3590.01 DFT-s-OFDM QPSK 1@1 22.21 22.65 0.1841
77 30 80 639334 3590.01 DFT-s-OFDM 16 QAM 1@1 21.41 21.85 0.1531
7 30 80 641666 3624.99 DFT-s-OFDM QPSK 1@1 22.27 22.71 0.1866
77 30 80 641666 3624.99 DFT-s-OFDM 16 QAM 1@1 21.25 21.69 0.1476
7 30 80 644000 3660 DFT-s-OFDM QPSK 1@1 22.36 22.8 0.1905
7 30 80 644000 3660 DFT-s-OFDM 16 QAM 1@1 21.27 21.71 0.1483
\% 30 100 640000 3600 DFT-s-OFDM PI1/2 BPSK 135@67 22.31 22.75 0.1884
77 30 100 640000 3600 DFT-s-OFDM PI/2BPSK 1@1 22.25 22.69 0.1858
7 30 100 640000 3600 DFT-s-OFDM P1/2 BPSK 1@271 22.39 22.83 0.1919
7 30 100 640000 3600 DFT-s-OFDM QPSK  135@67 22.2 22.64 0.1837
77 30 100 640000 3600 DFT-s-OFDM QPSK 1@1 22.4 22.84 0.1923
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7 30 100 640000 3600 DFT-s-OFDM QPSK l@271 22.36 22.8 0.1905
i 30 100 640000 3600 DFT-s-OFDM 16 QAM  135@67 21.24 21.68 0.1472
i 30 100 640000 3600 DFT-s-OFDM 16 QAM 1@1 21.42 21.86 0.1535
7 30 100 640000 3600 DFT-s-OFDM 16 QAM  1@271 21.53 21.97 0.1574
7 30 100 640000 3600 DFT-s-OFDM 64 QAM  135@67 19.87 20.31 0.1074
i 30 100 640000 3600 DFT-s-OFDM 64 QAM 1@1 19.61 20.05 0.1012
i 30 100 640000 3600 DFT-s-OFDM 64 QAM  1@271 19.9 20.34 0.1081
7 30 100 640000 3600 DFT-s-OFDM 256 QAM 135@67 17.76 18.2 0.0661
i 30 100 640000 3600 DFT-s-OFDM 256 QAM  1@1 17.59 18.03  0.0635
i 30 100 640000 3600 DFT-s-OFDM 256 QAM  1@271 17.61 18.05 0.0638
7 30 100 640000 3600 CP-OFDM QPSK 137@68 20.75 21.19 0.1315
7 30 100 640000 3600 CP-OFDM QPSK l1@1 20.84 21.28 0.1343
7 30 100 640000 3600 CP-OFDM QPSK l@271 20.83 21.27 0.1340
7 30 100 641666 3624.99 DFT-s-OFDM PI1/2 BPSK 135@67 22.35 22.79 0.1901
7 30 100 641666 3624.99 DFT-s-OFDM PI/2 BPSK 1@1 22.24 22.68 0.1854
7 30 100 641666 3624.99 DFT-s-OFDM P1/2 BPSK 1@271 22.28 22.72 0.1871
7 30 100 641666 3624.99 DFT-s-OFDM QPSK  135@67 22.27 22.71 0.1866
7 30 100 641666 3624.99 DFT-s-OFDM QPSK 1@1 22.19 22.63 0.1832
7 30 100 641666 3624.99 DFT-s-OFDM QPSK l@271 22.16 22.6 0.1820
7 30 100 641666 3624.99 DFT-s-OFDM 16 QAM 135@67 21.39 21.83 0.1524
7 30 100 641666 3624.99 DFT-s-OFDM 16 QAM 1@1 21.3 21.74  0.1493
7 30 100 641666 3624.99 DFT-s-OFDM 16 QAM 1@271 21.31 21.75 0.1496
7 30 100 641666 3624.99 DFT-s-OFDM 64 QAM 135@67 19.95 20.39 0.1094
77 30 100 641666 3624.99 DFT-s-OFDM 64 QAM 1@1 19.76 20.2 0.1047
77 30 100 641666 3624.99 DFT-s-OFDM 64 QAM 1@271 19.83 20.27 0.1064
7 30 100 641666 3624.99 DFT-s-OFDM 256 QAM 135@67 17.89 18.33 0.0681
7 30 100 641666 3624.99 DFT-s-OFDM 256 QAM  1@1 17.75 18.19  0.0659
77 30 100 641666 3624.99 DFT-s-OFDM 256 QAM 1@271 17.6 18.04  0.0637
7 30 100 641666 3624.99 CP-OFDM QPSK 137@68 20.75 21.19 0.1315
7 30 100 641666 3624.99 CP-OFDM QPSK 1@1 20.62 21.06 0.1276
7 30 100 641666 3624.99 CP-OFDM QPSK 1@271 20.74 21.18 0.1312
7 30 100 643332 3649.98 DFT-s-OFDM PI1/2 BPSK 135@67 22.21 22.65 0.1841
7 30 100 643332 3649.98 DFT-s-OFDM PI/2 BPSK 1@1 22.11 22,55 0.1799
77 30 100 643332 3649.98 DFT-s-OFDM PI/2 BPSK 1@271 22.23 22.67 0.1849
7 30 100 643332 3649.98 DFT-s-OFDM QPSK  135@67 22.31 22.75 0.1884
7 30 100 643332 3649.98 DFT-s-OFDM QPSK 1@1 22.16 22.6 0.1820
7 30 100 643332 3649.98 DFT-s-OFDM QPSK 1@271 22.23 22.67 0.1849
7 30 100 643332 3649.98 DFT-s-OFDM 16 QAM 135@67 21.4 21.84 0.1528
7 30 100 643332 3649.98 DFT-s-OFDM 16 QAM 1@1 21.2 21.64 0.1459
7 30 100 643332 3649.98 DFT-s-OFDM 16 QAM 1@271 21.35 21.79  0.1510
7 30 100 643332 3649.98 DFT-s-OFDM 64 QAM 135@67 19.83 20.27 0.1064
7 30 100 643332 3649.98 DFT-s-OFDM 64 QAM 1@1 19.54 19.98  0.0995
7 30 100 643332 3649.98 DFT-s-OFDM 64 QAM 1@271 19.91 20.35 0.1084
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77 30 100 643332 3649.98 DFT-s-OFDM 256 QAM 135@67 17.8 18.24  0.0667
7 30 100 643332 3649.98 DFT-s-OFDM 256 QAM  1@1 17.57 18.01 0.0632
7 30 100 643332 3649.98 DFT-s-OFDM 256 QAM 1@271 17.75 18.19  0.0659
77 30 100 643332 3649.98 CP-OFDM QPSK 137@68 20.73 21.17  0.1309
77 30 100 643332 3649.98 CP-OFDM QPSK l@1 20.7 21.14  0.1300
7 30 100 643332 3649.98 CP-OFDM QPSK l@271 20.71 21.15 0.1303

Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation Verdict Environment
Band (kHz) (MHz) (MHz) (hz)

DFT-s-

77 30 20 641666  3624.99 OFDM 50@0 5.8 PASS NV
QPSK
DFT-s-

77 30 20 641666  3624.99 OFDM 50@0 8.8 PASS LV
QPSK
DFT-s-

77 30 20 641666  3624.99 OFDM 50@0 8.3 PASS HV
QPSK
DFT-s-

77 30 20 641666  3624.99 OFDM 50@0 11.7 PASS -30°C
QPSK
DFT-s-

77 30 20 641666  3624.99 OFDM 50@0 6.4 PASS 20°C
QPSK
DFT-s-

77 30 20 641666  3624.99 OFDM 50@0 7.8 PASS -10°C
QPSK
DFT-s-

77 30 20 641666  3624.99 OFDM 50@0 135 PASS 0C
QPSK
DFT-s-

77 30 20 641666  3624.99 OFDM 50@0 5.8 PASS 10C
QPSK
DFT-s-

77 30 20 641666  3624.99 OFDM 50@0 6.9 PASS 20°C
QPSK
DFT-s-

77 30 20 641666  3624.99 OFDM 50@0 12.2 PASS 30C
QPSK
DFT-s-

77 30 20 641666  3624.99 OFDM 50@0 14.2 PASS 40°C
QPSK
DFT-s-

77 30 20 641666  3624.99 OFDM 50@0 10.6 PASS 50°C
QPSK
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
77 30 20 641666  3624.99 C'ESEEM 51@0 18.242 19.68
77 30 20 641666  3624.99 CP'%'Z',D\AM % 51@0 18.243 21.0
77 30 20 641666  3624.99 CP‘%’Z?WM 64 5100 18.166 19.48
77 30 20 641666  3624.99 CP'OQF D256 5180 18.174 19.37
77 30 30 641666  3624.99 CF(’?‘S;?M 78@0 27.889 29.46
77 30 30 641666  3624.99 CP‘%’Z?MM 16 78@0 27.862 28.81
77 30 30 641666  3624.99 CP'%'Z'ID\AM 64 78@0 27.75 295
77 30 30 641666  3624.99 CP'Oé:E,MM 256 78@0 27.864 20.6
77 30 40 641666  3624.99 CF(SS;?M 106@0 37.885 39.24
77 30 40 641666  3624.99 CP'%'Z'ID\AM 16 106@0 37.849 39.27
77 30 40 641666  3624.99 CP'%'Z'ID\AM 64 106@0 37.79 39.6
77 30 40 641666  3624.99 CP'Oé:E,MM 256 106@0 37.911 39.08
77 30 60 641666  3624.99 CF(SS;?M 162@0 57.896 59.75
77 30 60 641666  3624.99 CP'%'Z'ID\AM 16 162@0 57.832 59.83
77 30 60 641666  3624.99 CP'%'Z'ID\AM 64 162@0 57.862 50.64
77 30 60 641666  3624.99 CP'OQF/E’MM 256 162@0 57.854 50.68
77 30 80 641666 3624.99 CFSSEEM 217@0 77.547 80.1
77 30 80 641666  3624.99 CP'%'Z?AM 16 217@0 77.504 79.89
77 30 80 641666  3624.99 CP'%'Z?AM 64 217@0 77.549 79.89
77 30 80 641666  3624.99 CP'OQF/E’,\';" 256 217@0 77.436 79.95
77 30 100 641666  3624.99 CFSS;E’M 273@0 97.465 100.5
77 30 100 641666  3624.99 CP'%'Z?AM 16 273@0 97.597 100.5
77 30 100 641666  3624.99 CP'%'Z?AM 64 273@0 97.438 100.5
77 30 100 641666  3624.99 CP'OQFE,\';" 256 273@0 97.522 100.4
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N77(20M)_CP- N77(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 Aiten. 40 68
HE . 2

Bideo BW 620,00 kHz* Span 40 Mz, (Center 3.62499 GHz SVideo B 620,00 kHz' Span 40 MKz|
ms (1001 pisi| #Res BW 200.00 kHz Sweep 1.27 ms {1001 pis)|

Ocaupied Bandwidth
Total Pawer

N77(20M)_CP-OFDM_64 N77(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 KEYSIGHT ot R Aen 408 Free fn
] preey C

Ref Lyl Offset 8.90 B
Ref Vall dBm Scale/Div 10.0 B

ideo BW 620,00 kHz" Span 40 Mz, [Center 3.62499 GHz SWideo BW 620,00 kHz" Span 40 MHz|
Sweep 1.27 ms (1001 pts) #Res BW 200,00 kHz Sweep 1.27 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer
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N77(30M)_CP- N77(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068

Aiten. 4068

Bideo BW 910,00 kHz" Span 60 Mz, Center 3.62499 GHz SVideo BW 910,00 kz'

Span 60 MHz|
Sweep 1.00 ms (1001 pts)

Sweep 1,00 ms (1001 pis)

Total Power Total Paver

N77(30M)_CP-OFDM_64 N77(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 KEYSIGHT ot R Aen 408 Free fn
] preey C

Ref Lyl Offset 8.90 B
Ref Vall dBm Scale/Div 10.0 B

Video BW 910,00 kHz" Span 60 Mz (Center 3.62490 GHz Tuideo BW 910.00 kHz'
Sweep 1.00 ms (1001 pts)

Span 60 MHz|
Sweep 1,00 ms (1001 pis)

Total Paver
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N77(40M)_CP- N77(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 Aiten. 40 68
HE . 2

#Video BW 13000 MHz" Span 80 MHz, [Center 3.62499 GHz #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 pts) #Res BW 430,00 kHz Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Power Total Pawer

N77(40M)_CP-OFDM_64 N77(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 KEYSIGHT ot R Aen 408
] preey C

Ref Lyl Offset 8.90 B
Ref Vall dBm Scale/Div 10.0 B

#Video BW 13000 MHz" Span 80 MHz, [Center 3.62499 GHz #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 pts) #Res BW 430,00 kHz Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer
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N77(60M)_CP- N77(60M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

#Video BW 20000 MHz" Span 120 MHz| [Center 3.62499 GHz #ideo BW 2.0000 MHz" Span 120 M|
Sweep 1.00 ms (1001 pts) #Res BW 620,00 kHz Sweep 1,00 ms (1001 pis)

2 Matrics v

Ocaupied Bandwidth
Total Pawer

N77(60M)_CP-OFDM_64 N77(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aiten. 4068

Scale/Div 10.0 B

#Video BW 20000 MHz" Span 120 MHz| #ideo BW 2.0000 MHz" Span 120 M|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Paver
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N77(80M)_CP- N77(80M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

#Video BW 2.7000 MHz" Span 160 MHz| #ideo BW 2.7000 MHz" Span 160 MHz]
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

N77(80M)_CP-OFDM_64 N77(80M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

#Video BW 2.7000 MHz" Span 160 MHz| #ideo BW 2.7000 MHz" Span 160 MHz]
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver
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N77(100M)_CP- N77(100M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 Aiten. 40 68
HE . 2

#Video BW 3.0000 MHz" Span 200 MHz| (Center 3.6250 GHz #Video BW 3.0000 MHz" Span 200 M)
Sweep 1.00 ms (1001 pts) #Res BW 10000 MKz Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

N77(100M)_CP-OFDM_64 N77(100M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 KEYSIGHT ot R Aen 408 Free fn
] preey C

Scale/Div 10.0 B

Center 36250 GHz #Video BW 3.0000 MHz" Span 200 MHz| (Center 3.6250 GHz #Video BW 3.0000 MHz" Span 200 M)
[#Res BW 1.0000 WMHz Sweep 1.00 ms (1001 pts) #Res BW 10000 MKz Sweep 1,00 ms (1001 pis)

Oooupied Bandwidh Ocaupied Bandwidth
Total Pawer
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Adjacent Channel Leakage Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Lower Upper Result Verdict
Band (kHz) (MHz) (MHz) Margin Margin
DFT-s- oo
77 30 20 637334 3560.01 OFDMPI/2 50@0  -17.98  -18.13 L PASS
BPSK grap
DFT-s- oo
77 30 20 637334 3560.01 OFDMPI/2  1@0 1027  -23.88 L PASS
BPSK grap
DFT-s- oo
77 30 20 637334 3560.01 OFDMPI/2 1@50  -24.74  -14.04 L PASS
BPSK grap
DFT-s- oo
77 30 20 637334  3560.01 OFDM 50@0  -1537  -16.36 L  PASS
QPSK grap
DFT-s- coe
77 30 20 637334  3560.01 OFDM 1@0 1252 2457 PASS
QPSK graph
DFT-s- coe
77 30 20 637334  3560.01 OFDM 1@50 2411  -12.47 PASS
QPSK graph
DFT-s- coe
77 30 20 641666 3624.99 OFDMPI/2 50@0  -17.66  -18.05 L  PASS
BPSK grap
DFT-s- coe
77 30 20 641666 3624.99 OFDMPI2  1@0 1142 218 L PASS
BPSK grap
DFT-s- coe
77 30 20 641666 3624.99 OFDMPI/2  1@50  -22.75  -12.3 L PAsS
BPSK grap
DFT-s- coe
77 30 20 641666  3624.99 OFDM 50@0  -1575  -16.49 L PASS
QPSK grap
DFT-s- oo
77 30 20 641666  3624.99 OFDM 1@0 1029  -20.4 L PASS
QPSK grap
DFT-s- see
77 30 20 641666  3624.99 OFDM 1@50  -21.66  -11.24 L PASS
QPSK grap
DFT-s- see
77 30 20 646000 3690.0 OFDMPI2 50@0  -17.65  -18.71 L PASS
BPSK grap
DFT-s- see
77 30 20 646000 3690.0 OFDMPI/2  1@0 1116 -21.77 L PASS
BPSK grap
DFT-s- see
77 30 20 646000 3690.0 OFDMPI2  1@50  -2059  -11.36 L PASS
BPSK grap
DFT-s- see
77 30 20 646000  3690.0 OFDM 50@0  -16.73  -17.37 L PASS
QPSK grap
DFT-s- oo
77 30 20 646000  3690.0 OFDM 1@0 116 217 L PASS
QPSK grap
DFT-s- oo
77 30 20 646000  3690.0 OFDM 1@50  -21.07  -12.89 L PASS
QPSK grap
DFT-s- oo
77 30 60 638668 3580.02 OFDMPI/2 162@0 -16.61  -15.81 L PASS
BPSK grap
DFT-s- oo
77 30 60 638668 3580.02 OFDMPI/2  1@0 -11.84  -17.99 L PASS
BPSK grap
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DFT-s-

77 30 60 638668 3580.02 OFDMPI/2 1@161  -184  -11.45 see PASS
BPSK graph
DFT-s- oo

77 30 60 638668  3580.02 OFDM 162@0  -1569  -15.17 PASS
QPSK graph
DFT-s- oo

77 30 60 638668  3580.02 OFDM 1@0 1254  -16.56 PASS
QPSK graph
DFT-s- oo

77 30 60 638668  3580.02 OFDM 1@161  -202  -12.11 PASS
QPSK graph
DFT-s- oo

77 30 60 641666 3624.99 OFDMPI/2 162@0  -16.0  -15.45 L PASS
BPSK grap
DFT-s- oo

77 30 60 641666 3624.99 OFDMPI2  1@0 1144  -16.05 L, PASS
BPSK grap
DFT-s- coe

77 30 60 641666 362499 OFDMPI/2 1@161  -17.7  -13.18 L PASS
BPSK grap
DFT-s- coe

77 30 60 641666  3624.99 OFDM 162@0  -15.14  -14.83 PASS
QPSK graph
DFT-s- coe

77 30 60 641666  3624.99 OFDM 1@0 1199 -16.51 PASS
QPSK graph
DFT-s- coe

77 30 60 641666  3624.99 OFDM 1@161  -1839  -11.97 PASS
QPSK graph
DFT-s- coe

77 30 60 644666 3669.99 OFDMPI/2 162@0 -16.12  -1551 L PASS
BPSK grap
DFT-s- coe

77 30 60 644666 3669.99 OFDMPI2  1@0 1268  -16.51 PASS
BPSK graph
DFT-s- coe

77 30 60 644666 3669.09 OFDMPI2 1@161 -16.94  -10.85 PASS
BPSK graph
DFT-s- coe

77 30 60 644666  3669.99 OFDM 162@0  -1563  -15.12 PASS
QPSK graph
DFT-s- oo

77 30 60 644666  3669.99 OFDM 1@0 1146  -15.77 PASS
QPSK graph
DFT-s- see

77 30 60 644666  3669.99 OFDM 1@161  -17.35  -11.98 PASS
QPSK graph
DFT-s- see

77 30 100 640000 3600.0 OFDMPI/2 270@0 -1512  -13.84 PASS
BPSK graph
DFT-s- see

77 30 100 640000 3600.0 OFDMPI/2  1@0 1301 -15.65 PASS
BPSK graph
DFT-s- see

77 30 100 640000 3600.0 OFDMPI2 1@272 -16.84  -10.15 PASS
BPSK graph
DFT-s- oo

77 30 100 640000  3600.0 OFDM 270@0  -1424  -13.28 PASS
QPSK graph
DFT-s- oo

77 30 100 640000  3600.0 OFDM 1@0 1221 -14.66 PASS
QPSK graph
DFT-s- oo

77 30 100 640000  3600.0 OFDM 1@272  -17.05  -11.08 PASS
QPSK graph
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DFT-s-

77 30 100 641666 3624.99 OFDMPI/2 270@0 -15.18  -13.76 Sooh  PASS
BPSK grap
DFT-s- oo

77 30 100 641666 3624.99 OFDMPI/2  1@0  -11.64  -14.82 L PASS
BPSK grap
DFT-s- oo

77 30 100 641666 3624.99 OFDMPI2 1@272  -16.4 -10.4 L PASS
BPSK grap
DFT-s- oo

77 30 100 641666  3624.99 OFDM 270@0  -1426  -13.18 L PASS
QPSK grap
DFT-s- oo

77 30 100 641666  3624.99 OFDM 1@0  -11.72  -1463 L PASS
QPSK grap
DFT-s- oo

77 30 100 641666  3624.99 OFDM 1@272  -173  -11.52 L, PASS
QPSK grap
DFT-s- coe

77 30 100 643332 3649.98 OFDMPl2 270@0 -1522  -13.67 L PASS
BPSK grap
DFT-s- coe

77 30 100 643332 3649.98 OFDMPl2  1@0  -12.02  -14.42 L PASS
BPSK grap
DFT-s- coe

77 30 100 643332 3649.98 OFDMPl2 1@272 -17.71  -11.9 L PASS
BPSK grap
DFT-s- coe

77 30 100 643332  3649.98 OFDM 270@0  -14.25  -13.1 L PASS
OPSK grap
DFT-s- coe

77 30 100 643332  3649.98 OFDM 1@0  -11.66  -14.22 L PASS
QPSK grap
DFT-s- coe

77 30 100 643332  3649.98 OFDM 1@272  -17.09  -11.33 L PAsS
QPSK grap
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N77(20M)_DFT-s-OFDM_PI_2- N77(20M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_ Low_CH BPSK Edge 1RB Left Low CH

Ref Lyl Off
Ref Vialue 36.

N77(20M)_DFT-s-OFDM_PI_2- N77(20M)_DFT-s-
BPSK Edge 1RB_Right Low CH OFDM_QPSK_Outer_Full_Low_CH

[Spectrum Anayzer

KEYSIGHT Insut RF
uping. X

KEYSIGHT lnout RF FraaRun  CanlarF
RT o uply "

o "
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N77(20M)_DFT-s- N77(20M)_DFT-s-
OFDM_QPSK_Edge 1RB Left Low CH OFDM_QPSK Edge 1RB_Right Low CH

Ref Lyl Off
Ref Vialue 36.

N77(20M)_DFT-s-OFDM_PI_2- N77(20M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH BPSK_Edge 1RB_Left_ Mid_CH

[Spectrum Anayzer

KEYSIGHT Insut RF
uping. X

KEYSIGHT lnout RF FraaRun  CanlarF
RT - uply "

o "
n duto Fraq Ref. It (5) R RT o ir Freq Rt
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N77(20M)_DFT-s-OFDM_PI_2- N77(20M)_DFT-s-
BPSK_Edge 1RB_Right Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

Ref Lyl Off
Ref Vialue 36.

N77(20M)_DFT-s- N77(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left Mid CH OFDM_QPSK_Edge 1RB_Right Mid_CH

[Spectrum Anayzer

KEYSIGHT Insut RF
uping. X
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o "
n duto Fraq Ref. It (5) R RT o ir Freq Rt
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N77(20M)_DFT-s-OFDM_PI_2- N77(20M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_High CH BPSK Edge 1RB Left High CH

Ref Lyl Off Ref Lyl Off
Ref Vialue 36. Ref Vialue 36.

N77(20M)_DFT-s-OFDM_PI_2- N77(20M)_DFT-s-
BPSK_Edge_1RB_Right_High CH OFDM_QPSK_Outer_Full_High_CH

[Spectrum Anayzer

KEYSIGHT Insut RF
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N77(20M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left_High CH
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OFDM_QPSK_Edge 1RB_Right_High_C
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N77(60M)_DFT-s-OFDM_PI_2-
BPSK Edge 1RB_Right Low CH

Freq Ref- I

Ref Vialue 36.

Span 180 Mz
Sweep 544 ms (1001 pts)

Trace Type
Upper
3 ACP R
ard  dBc  dbm @m
1 4145 [

N77(60M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

[Spectrum Anayzer
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o
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Ref Lyl Off
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Span 180 MHz]
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N77(60M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH

Span 180 Mz
Sweep 544 ms (1001 pts)

N77(60M)_DFT-s-OFDM_PI_2-
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N77(60M)_DFT-s- N77(60M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left Mid CH OFDM_QPSK_Edge 1RB_Right Mid_CH

Freq Ref

Ref Lyl Off
Ref Vialue 36.

MHz

Span Span 180 MHz]
Sweep 544 ms (1001 pts)

Swoep 54.4 ms (1001 pts)
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BPSK_Outer_Full_High CH BPSK Edge 1RB Left High CH
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BPSK Edge 1RB_Right High CH
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N77(100M)_DFT-s-OFDM_PI_2- N77(100M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_ Low_CH BPSK Edge 1RB Left Low CH
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N77(100M)_DFT-s-OFDM_PI_2- N77(100M)_DFT-s-
BPSK_Edge 1RB_Right Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

Freq Ref- I

Ref Lyl Off
Ref Value 36.97 dBm Ref Vialue 36.

dBc
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